



Test Report

Report No.:XNO241112104EX1-1

Date:Nov 18, 2024

Page 1 of 5

Applicant:

Address:

The following sample(s) and information were submitted and identified by the applicant

Sample Name: Anti Slip Gel
XNO Report Number: XNO241112104EX1-1
Model No.: Anti Slip Gel 300g
Sub-Model No: Anti Slip Gel 500g, Anti Slip Gel 1000g, Anti Slip Liquid 1L
Manufacturer :
Manufacturer Address:

Origin Of The Product(s): China
Sample Received Date: Nov 12, 2024
Testing Period: Nov 12, 2024 to Nov 18, 2024
Testing Requirements: Test as requested by client
Test Method: Please refer to next page(s)
Test Result: Please refer to next page(s)

Summary of test results:

Test Requested	Conclusion
1. California Proposition 65 - Total Lead Content	PASS
2. California Proposition 65 - Total Cadmium Content	PASS
3. California Proposition 65 - Phthalates Content	PASS



Authorized signature

Fox

Fox Rong
Technical supervisor

Approved Signatory

Guangzhou Supreme Technology & Testing Service Co., Ltd.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrer to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province, China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO241112104EX1-1

Date:Nov 18, 2024

Page 2 of 5

Test Result(s):

1. California Proposition 65 - Total Lead Content

Test Method:US EPA 3050B, analyzed by ICP-OES.

<u>Test Item</u>	<u>Client's Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>
				No.1
Lead(Pb)	100	mg/kg	10	N.D.

2. California Prop 65 - Total Cadmium Content

Test Method:US EPA 3050B, analyzed by ICP-OES.

<u>Test Item(s)</u>	<u>Client's Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>
				No.1
Cadmium(Cd)	75	mg/kg	10	N.D.

3. California Proposition 65 - Phthalates Content

Test Method: California Proposition 65 & California Assembly Bill 1108, and as Specified in EPA 3550C & EPA 8270D, analyzed by Gas Chromatography with Mass Spectrometer(GC-MS).

<u>Test Item(s)</u>	<u>Client's Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>Result</u>
				No.1
Di-(2-ethylhexyl) phthalate (DEHP)	1000	mg/kg	50	N.D.
Dibutyl Phthalate (DBP)	1000	mg/kg	50	N.D.
Benzyl butyl Phthalate (BBP)	1000	mg/kg	50	N.D.
Diisononyl Phthalate (DINP)	1000	mg/kg	100	N.D.
Di-n-octyl Phthalate (DnOP)	1000	mg/kg	50	N.D.
Diisodecyl Phthalate (DIDP)	1000	mg/kg	100	N.D.
Di-n-hexyl Phthalate (DnHP)	1000	mg/kg	50	N.D.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, Guangdong Province, China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO241112104EX1-1

Date:Nov 18, 2024

Page 3 of 5

Remarks:

1. 1mg/kg = 0.0001% = 1ppm
2. MDL = Method Detection Limit
3. N.D. = Not Detected (Less than MDL)
4. The test model No. is Anti Slip Gel 300g, and the difference between the Model No and the Sub-Model No is generally as follows: the model No. names and specifications are different, and the rest is exactly the same.

Note: As specified by applicant, to test content in the selected materials of the submitted samples. The test results are only responsible for the submitted sample. The test report is only for customer research, teaching, internal quality control, product development and other purposes, for reference only.

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurral to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province, China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO241112104EX1-1

Date:Nov 18, 2024

Page 4 of 5

Sample Description:

Specimen No.	Description	Location
1	Yellow transparent liquid	Anti-slip agent

Sample Photo:



Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrals to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province, China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>



Test Report

Report No.:XNO241112104EX1-1

Date:Nov 18, 2024

Page 5 of 5



*** End of Report ***

Note: This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Any demurrer to the content of test report, please propose in 15 days after the report's sending out, it will not be accepted after this date.

Guangzhou Supreme Technology & Testing Service Co., Ltd.

103, NanSha IT Park, South Tower, No.2 Huanshi Dadao Nan, NanSha District, GuangZhou City, GuangDong Province, China

Tel: 020-39004143

Fax: 020-39390517

Email: service@xnotesting.com

Website: <http://www.xnotesting.com>